



Guideline

Polish consensus guidelines on the use of acyclovir in the treatment and prevention of VZV and HSV infections



Leszek Szenborn ^a, Barbara Kraszewska-Głomba ^{a,*}, Teresa Jackowska ^b, Ewa Duszczyk ^c,
Ewa Majda-Stanisławska ^d, Magdalena Marczyńska ^c, Elżbieta Ołdak ^e,
Małgorzata Pawłowska ^f, Wojciech Służewski ^g, Jacek Wysocki ^d,
Joanna Stryczyńska-Kazubska ^h, Ernest Kuchar ^{a,i}

^a Department and Clinic of Pediatric Infectious Diseases, Wrocław Medical University, Poland

^b Department of Pediatrics, Centre of Postgraduate Medical Education, Bielański Hospital in Warsaw, Poland

^c Department of Children's Infectious Diseases, Medical University of Warsaw, Poland

^d Department of Pediatric Infectious Diseases, Medical University of Łódź, Poland

^e Department of Pediatric Infectious Diseases, Medical University of Białystok, Poland

^f Department of Infectious Diseases and Hepatology, The Nicolaus Copernicus University Collegium Medicum in Bydgoszcz, Poland

^g Department of Infectious Diseases and Child Neurology, Poznań University of Medical Sciences, Poland

^h Department of Health Prophylaxis, Poznań University of Medical Sciences and Infectious Diseases Ward, Specialized Mother and Child Healthcare Centre in Poznań, Poland

ⁱ Department of Pediatrics and Observation Ward, Medical University of Warsaw, Poland

ARTICLE INFO

Article history:

Received 27 July 2015

Received in revised form

9 September 2015

Accepted 1 October 2015

Available online 28 November 2015

Keywords:

Shingles

Varicella therapy

Medication

ABSTRACT

A physician has to perform a benefit-risk assessment each time acyclovir is prescribed “off label” for children. A group of Polish infectious disease experts was created to develop evidence-based guidelines on the use of acyclovir in the treatment and prevention of varicella zoster and herpes simplex infections. In primary varicella zoster virus infections, oral acyclovir treatment is recommended in children over 12 years of age and should be considered in younger children who fall into one of the groups at risk of severe varicella. Intravenous acyclovir therapy in varicella is recommended in patients with immune deficiencies, newborns and in complicated cases. When there is a justified need for prevention of varicella, oral *acyclovir prophylaxis* may be considered if immunoglobulin cannot be administered, and if it is too late for vaccination. Oral acyclovir treatment of herpes zoster may be beneficial to otherwise healthy patients with a rash in places other than the trunk and in patients over 50 years of age. In immunocompetent patients with herpes simplex infections, indications for treatment with oral acyclovir include primary (genital herpes, skin herpes in children with atopic dermatitis, ocular herpes simplex, severe gingivostomatitis, paronychia and pharyngitis) and recurrent infections. Intravenous acyclovir should be administered for herpes infections in neonates, immunocompromised patients and patients who develop complications including neurological.

© 2015, Japanese Society of Chemotherapy and The Japanese Association for Infectious Diseases.

Published by Elsevier Ltd. All rights reserved.

1. Introduction

The efficacy of acyclovir in inhibiting replication of the varicella zoster virus (VZV) and the herpes simplex virus (HSV) and the

availability of cheap oral medications has led to a discussion among practitioners on its usefulness and administration methods. Each time acyclovir is to be prescribed “off label”, a physician has to perform a benefit-risk assessment considering clinical efficacy, the risk of adverse reactions and potential induction of acyclovir resistance. As a result, effective acyclovir treatment is underprescribed in Poland. Additionally, products from different brands vary in terms of label use and recommended dosage, which is usually lower than that used in the most recent clinical trials. The majority of acyclovir products are not approved for use in children

* Corresponding author. Department of Pediatric Infectious Diseases, Wrocław Medical University, 2-2A Chatubińskiego Str., 50-368 Wrocław, Poland. Tel.: +48 71 770 31 51; fax: +48 71 770 31 52.

E-mail address: barbara.kraszewska.glomba@gmail.com (B. Kraszewska-Głomba).

under 2 years of age. In order to guide physicians and standardize therapeutic practices, a Working Group was established using the best available evidence and recommendations for the treatment and prophylaxis of HSV and VZV infections with acyclovir.

2. Materials and methods

The recommendations were developed by a Polish group of infectious disease experts in order to provide healthcare practitioners with up-to-date guidelines on acyclovir use in the treatment and prevention of VZV and HSV infections in Poland. The 12 members of the Working Group were chosen because of their competence and knowledge regarding the prophylaxis and treatment of HSV and VZV infections in both research and clinical practice. All members gave their time voluntarily and declared no personal financial conflicts. Any relationships links with the pharmaceutical or health industry were disclosed prior to the start of the Group's work (April 2013). Two members of the Working Group (E.K. and B.K-G.) were given the task of searching the literature and identifying relevant data. PubMed, Scopus, Web of Science and Cochrane databases were searched with the following keywords: (varicella OR chickenpox OR Herpes OR shingles OR zoster) AND (therapy OR Acyclovir). After removing any duplicates, 1321 articles were identified. The two experts independently checked all titles and their abstracts for compliance with the following criteria: (1) published in English; (2) evaluation of acyclovir use in varicella, zoster and HSV infections (3) studies were valid, consistent, applicable, clinically relevant and the recommendations were supported by fair evidence. Systematic reviews were included. If either of the reviewers considered an abstract to be potentially suitable, full-text articles were sourced and then assessed by both reviewers for their suitability for inclusion. Ultimately, 39 publications were selected and studied by each of the Working Group's members. Aside from the peer-reviewed literature, data from the following sources was considered: Recommendations from the AAP Committee on Infectious Diseases, recent reports from major scientific conferences, safety warnings and prescribing information from the FDA and the authors' clinical and research experience relevant to the topic.

The Working Group met on 26th April 2013 when a round-table discussion was held to define the therapeutic indications. After the meeting, two experts (L.Sz. and E.D.) prepared the initial Draft Recommendations, which were later reviewed independently by each member of the Working Group. To help identify any disagreements or inconsistencies, the Group's members kept in touch through conference call and emails to provide comments and update the recommendations before the final version was established in September 2014. We search for new evidence systematically and we intend to update the recommendations regularly as new information becomes available.

The recommendations are based on levels of evidence simplified from the NHMRC's "Quality of evidence ratings" (Table 1) [1].

3. General information on acyclovir use

Acyclovir treatment in individual patients is based on a benefit-risk assessment. The benefits of the treatment include: shortening

recovery time or alleviating the severity of the disease and the prevention of complications. The risks include: adverse reactions following acyclovir administration, possible negative impact on antiviral adaptive immunity and potential induction of acyclovir resistance in VZV and HSV.

3.1. The benefits of treating VZV and HSV infections with acyclovir

3.1.1. Varicella (chickenpox)

A double-blind study assessing the administration of acyclovir (80 mg/kg/day) for 5 days in 815 otherwise healthy children aged 2–12 years old, beginning within 24 h of the onset of a rash, showed a significant reduction in the number of lesions (by approx. 25%) and a one day reduction in the number of days with a fever. The treatment had no effect on the number of complications [1,2]. However, in adolescents and adults the treatment reduced the number of residual hypopigmented lesions on the skin [3]. In adults, early treatment of varicella with acyclovir eased the disease and reduced the number of lesions [4].

Note: The studies have not demonstrated the effects on the frequency of complications but as far as neurological complications are concerned, the studies have not shown such effects due to a limited number of groups in relation to the absolute frequency of complications [1–3].

We identified only one small case-controlled study concerning acyclovir use in post-exposure prophylaxis. In this study conducted among VZV-seronegative children, acyclovir administered for 7 days starting 7–9 days after family exposure to varicella was able to prevent or modify the course of the varicella in 84% of patients [5].

3.1.2. Herpes zoster

The studies were mainly conducted among adults. Antiviral treatment resulted in a shorter healing time (reduced number and spread of lesions, lesions scabbing over sooner and a shortened disease duration, which is vital considering the complications of zoster) [7–9]. The study by Huff et al. indicates that early zoster treatment alleviated acute zoster pain [10]. Acyclovir was found to be especially efficient in the treatment of herpes zoster ophthalmicus, as it reduced the frequency and intensity of complications [11].

3.1.3. Oral herpes

Several placebo-controlled clinical trials were performed among children with primary herpetic gingivostomatitis. The study by Ducoulombier et al. showed that drooling disappeared faster in the group treated with acyclovir [12]. A clinical study in which oral acyclovir was administered in syrup form at a dose of 600 mg/m² for 10 days showed an improvement in the following symptoms: drooling (4 vs. 8 days), gum inflammation (5 vs. 7 days), mucous membrane healing process (6 vs. 8 days), development of new lesions during treatment (57% vs. 94%) and complete of viral shedding in saliva (4 vs. 10 days). In the study by Amir et al. acyclovir suspension administered at a dose of 15 mg/kg 5 times a day for 7 days, compared with a placebo, shortened the time new lesions developed (4 vs. 10 days, 95%CI 4–8 days), the duration of the fever (1 vs. 3 days; 95%CI 0.8–3.2 days), pain while eating (4 vs. 7 days; 95%CI 1.31–4.69), drinking (3 vs. 6 days; 95%CI 1.1–4.9) and the time required for complete viral shedding in saliva (1 vs. 5 days; 95%CI 2.9–5.1) [13]. No effect on the oral HSV infection recurrence was demonstrated [14].

3.1.4. Genital herpes

Acyclovir is the antiviral drug that has been most thoroughly examined in the treatment of genital herpes in children and adults [15,16]. Oral acyclovir products are effective in the treatment of

Table 1
Levels of evidence (simplified from the NHMRC's "Quality of evidence ratings") [1].

E1	Level I	Systematic review or meta-analysis of all relevant randomized controlled trials (RCTs)
E2	Level II	Well-designed RCTs
E3	Level III	Well-designed cohort or case-control studies
E4	Level IV	Consensus from an expert committee

primary and recurrent HSV infections. Early treatment yields the best possible results. The clinical outcome is better in patients with primary HSV infection (intravenous acyclovir administration) than in patients with HSV1 (IgG+) antibodies and infected with HSV2 [17]. In a placebo-controlled study, acyclovir at a dose of 200 mg administered 5 times a day for 5–10 days significantly shortened the time taken for complete viral shedding (1–6 days vs. 13–15 days in the placebo group), the appearance of new lesions after 48 h of the onset of therapy (in 0–4% vs. 43–44% patients), the time taken for the lesions to scab over and heal (10–12 vs. 16–21 days) and the worsening of symptoms [18]. In adult patients with recurrent genital herpes, acyclovir (200 mg 5 times a day for 5 days) in comparison to placebo shortened the time taken for complete viral shedding (1–2 vs. 2–4 days), healing time (5–6 vs. 6–7 days) and reduced the development of new lesions after the onset of treatment (in 2–10% vs. 19–25% of patients) [19]. In the trials mentioned above no significant adverse reactions to the acyclovir treatment were observed even though the participants had not been instructed to drink enough fluids [17–19].

Topical acyclovir (ointments and creams) is considered to be widely ineffective [20].

3.2. Adverse reactions following acyclovir administration

Extensive research and many years of clinical practice indicate that acyclovir is a safe medication. The frequently reported side effects ($\geq 1/100$ to $< 1/10$) of oral acyclovir products include: headache and vertigo (usually in patients with renal disorders or with other predisposing factors), nausea, vomiting, diarrhea, abdominal pain, itching, rash (as well as a rash caused by hypersensitivity to light). Other symptoms occur rarely ($\geq 1/10,000$ to $< 1/1000$) or very rarely ($< 1/10,000$, including unique cases). When receiving acyclovir treatment, patients should be well hydrated. Temporary renal dysfunction may occur in patients with chronic kidney disease. The dysfunction usually subsides once the patient is properly hydrated and (or) the dose of the drug is reduced or the drug is discontinued. Caution is recommended when using acyclovir in patients with renal dysfunction. In the treatment of VZV infections, the recommendation is that the frequency of acyclovir administration is reduced to twice daily (about every 12 h) in patients with acute renal failure (creatinine clearance rate – CrCl less than 10 ml/min) and to three times daily (about every 8 h) in patients with moderate renal failure (CrCl 10–25 ml/min). Impaired renal excretion may lead to acyclovir accumulation in blood and relative overdosing, which may cause adverse reactions [21]. As acyclovir does not show a hepatotoxic effect there is no need for a liver function test during acyclovir use. In two population analyses, oral acyclovir was shown to be well tolerated by infants and small children [22,23]. Many years of clinical practice show that it may be safely used at recommended doses and for many months (as prophylaxis against recurrent ocular herpes, genital herpes and reactivation of infections in immunocompromised patients) [24].

3.2.1. Acyclovir use in pregnant and lactating women

There is limited data on acyclovir use by pregnant women. Numerous *in vitro* and *in vivo* studies have failed to show a mutagenic effect of acyclovir and suggest that it is unlikely to pose a genetic threat to humans [25]. Acyclovir is a pregnancy FDA category B drug. No experimental studies have been conducted, but due to the risk that VZV infection presents for a pregnant woman and her fetus, and based on many years of experience and descriptions of acyclovir use in pregnant women, it is deemed safe for acyclovir to be safely used by pregnant women in clinical practice [26].

After oral acyclovir administration at a dose of 200 mg 5 times daily, acyclovir levels in the mother's milk equaled between 60% and 410% of the plasma concentration. Such concentration in the mother's milk could result in the baby consuming a daily dose of 0.3 mg/kg of body weight; therefore caution is recommended when administering the drug to breastfeeding women [27].

3.3. Possible negative impact on antiviral adaptive immunity

Acyclovir does not have a negative effect on natural antiviral immunity despite viral replication inhibition which could affect antigen expression. Titers of specific VZV antibodies assessed on the 28th day following varicella treated only with acyclovir did not differ between the group of children treated with acyclovir and the placebo group [3,28]. The treatment was not found to affect cellular immunity [29]. Studies evaluating the influence of acyclovir therapy for varicella on herpes zoster are scarce. A recent epidemiological study by Wen et al. does not provide reliable evidence, that acyclovir use in the treatment of varicella significantly increases the risk of pediatric herpes zoster [30]. There is no evidence that acyclovir use reduces patient contagiousness. Suzuki et al. showed the presence of VZV DNA in 33–100% of throat swabs on the 7th day after the onset of the disease in both treated and non-treated patients [31].

3.4. Potential induction of acyclovir resistance in VZV and HSV

Acyclovir's effect on inducing the resistance of HSV and VZV to acyclovir is secondary and hardly noticeable. Acyclovir-resistant strains are selected very rarely and only in patients with cellular immune-deficiencies receiving long-term acyclovir therapy/secondary prophylaxis. During 6 years of continuous acyclovir use in immunocompetent hosts, no acyclovir-resistant HSV strains were identified [32]. The risk of VZV developing acyclovir resistance is even lower than for HSV, however acyclovir resistant strains in AIDS patients taking acyclovir on a long-term basis have been reported [33]. In practice, transmission of acyclovir-resistant HSV and VZV isolates from person-to-person has not been documented.

4. Treatment and post-exposure prophylaxis of varicella zoster virus (VZV) infections

4.1. Treatment of varicella

4.1.1. Immunocompetent patients

In most cases, only small children with varicella do not need to be treated with antivirals. Routine acyclovir therapy is not recommended for use in otherwise healthy children under 12 years of age suffering from typical complication-free varicella, who do not belong to a group at risk of severe varicella [E4] [34,35]. Oral acyclovir treatment is indicated in all patients ≥ 12 years of age due to a documented risk of complications from varicella that increases with age [34,35].

In younger children acyclovir treatment should be administered in the following cases:

- chronic pulmonary disease (including mucoviscidosis),
- severe skin diseases (e.g. atopic dermatitis),
- short-term or intermittent use of corticosteroids,
- use of inhaled corticosteroids,
- long-term salicylate therapy,
- infection through close contact (intensive long-term contact – close relatives) [E4] [34,35].

It has been indicated that in domestic infections the incubation period is shortened and complications are more frequent – probably due to a more intense viral transmission. A valid indication for acyclovir use may be a negative effect of VZV infection on the course of underlying chronic diseases (exacerbation, decompensation). For this reason acyclovir therapy should be considered in patients with diabetes and congenital metabolic diseases [E4] [33]. In children ≤ 2 years of age the off-label use of acyclovir should be discussed with the parents as their written consent to the treatment is required by law.

Oral acyclovir administration is preferred and the oral use of acyclovir is limited only by indications (i.v. treatment of CNS infections or use in immunodeficient patients) and in early infancy due to the immaturity of the swallowing reflex. Acyclovir use in the treatment of varicella diagnosed after the first 24 h of the disease's onset is controversial because of a lack of measurable benefits. The Working Group considers it justified in patients who are:

- hospitalized due to varicella (primary severe course of the disease) and its complications
- hospitalized due to an underlying disease with varicella as a comorbidity.

Antiviral therapy does not guarantee a faster recovery but is justified if started during the infectious stage of the disease (non-clustered blisters). In the opinion of the Working Group, the potential benefits of the treatment outweigh the costs and risk of adverse events. Acyclovir treatment was not shown to significantly affect the course of cerebellitis but the potential benefits undoubtedly outweigh the risk of its use. Due to its better bioavailability, we recommend intravenous treatment with acyclovir in patients who develop complications (including neurologic) [E4] [35].

4.1.2. Pregnant women

The AAP recommends acyclovir oral therapy for primary VZV infections during the 2nd and 3rd trimester of pregnancy and the UK Advisory Group recommends this within 24 h of the onset of symptoms in pregnant women ≥ 20 weeks [33,34]. In the opinion of Lamonti et al. all pregnant women should be treated [36]. Our recommendation is that oral acyclovir treatment should be considered in pregnant women who are either in the second half of their pregnancy or have additional risk factors of severe varicella (e.g. chronic lung disease, atopic skin syndrome) [E4]. Oral therapy with acyclovir in pregnant women is justified within 24–72 h of developing a rash [7,34–36]. In pregnant women who develop complications and/or are immunocompromised the drug should be administered intravenously [E4] [34,36,37]. It is advisable to discuss this off-label use of the drug each with the pregnant patient and obtain her written consent to the treatment. Recommended doses are given in Table 2 [34,36,38,39].

4.1.3. Newborns and infants

Varicella Zoster Immunoglobulin (VZIG) is recommended in high-risk neonates with exposure:

- whose mothers developed varicella from 5 days before to 2 days after delivery,
- who were born at < 28 weeks gestation or who weighed < 1000 g at birth irrespective of maternal history of chickenpox,
- who were born at ≥ 28 weeks gestation whose mothers have not had chickenpox or whose status is unknown [E4] [35–37].

Those, who did not receive VZIG prophylaxis or developed severe varicella despite passive immunization should be treated with

intravenous acyclovir [E4] [37]. Parenteral treatment is also indicated in infants with varicella who are immunocompromised, present general symptoms, develop complications or have serious underlying diseases [E4] [34–37].

4.1.4. Immunocompromised patients

In immunocompromised patients (especially those with cellular immunity defects) routine acyclovir intravenous therapy for varicella is recommended [E4] [34,35]. The start of acyclovir treatment is indicated on both the first and later days of the disease.

Note: oral acyclovir used in immunocompromised patients might carry a risk of insufficient efficacy (lack of studies and conclusions based on plasma drug levels) but when intravenous administration is not available, oral therapy should be started as soon as possible rather than waiting until intravenous administration is possible [E4].

4.2. Indications for the treatment of herpes zoster

Oral Acyclovir treatment is indicated in otherwise healthy patients ≥ 50 years of age [E2] [8,10,11] and may be beneficial in all patients with neuritis, severe rash or rash in places other than the trunk (the face and head in particular) [E4]. Treatment should be started as soon as possible using the oral doses given in Table 2.

Intravenous acyclovir should be administered in immunodeficient patients [E2] [35,40] and in herpes zoster affecting mucous membranes, especially the eye [E4] (doses in Table 2). After clinical improvement is observed, oral treatment may be continued at the doses prescribed for immunocompetent patients [34]. Topical antiviral drugs, antibiotics or powders and pulps are not recommended [E4].

4.3. Post-exposure prophylaxis for varicella

4.3.1. Definition of exposure

Significant exposure is defined as domestic contact, close face-to-face contact for at least 5 min, being in the same room for at least 1 h, hospital room: shared room or neighboring beds, close contact (hugging, touching) with a person with herpes zoster, a newborn delivered by a mother who developed varicella between 5 days before and 2 days after delivery [35].

4.3.2. Immunoglobulins

It is recommended that immunocompromised patients, pregnant women and high risk newborn babies (as defined in “Newborns and Infants” subsection) use VZIG as a prophylaxis against infection [34–36].

4.3.3. Vaccination

The vaccine may be administered to immunocompetent children over 9 months of age as a post-exposure prophylaxis. Vaccination within 72 h of exposure protects against varicella in 90% of cases. Administration on the 4th or 5th day after exposure is less efficient (around 70%). Patients who do not develop varicella due to vaccination should receive a second dose of the vaccine 6 weeks from the initial one. Vaccination is contraindicated in patients with T-lymphocyte immunodeficiency and during pregnancy [34–36].

4.3.4. Chemoprophylaxis

Routine use of acyclovir as a post-exposure prophylaxis is not recommended. However, if vaccination cannot be performed and immunoglobulin is not available and there is a justified need (e.g. immunocompromised patients, adults and children with risk factors for a severe course of the disease) acyclovir may be considered to prevent the VZV infection after exposure. Oral

Table 2

Acyclovir doses for VZV infections [34,36,38,39].

Recommended dose and treatment duration	Age	Route	Therapeutic indications
<i>Immunocompetent patients</i>			
80 mg/kg/day in 4 doses for 5 days, maximum dose: 3200 mg/day	All ages	Oral	Varicella – uncomplicated cases
30 mg/kg/day in 3 doses, or (>1year of age) 1500 mg/m ² for 7–10 days	All ages	IV	Varicella with CNS infections, with complications or when oral treatment is not possible
80 mg/kg/day in 4 doses for 5–7 days, maximum dose: 3200 mg/day	<12 years	Oral	Herpes zoster (without the involvement of mucus membranes)
800 mg 4–5 times daily for 5–7 days	≥12 years	Oral	Herpes zoster (without the involvement of mucus membranes)
<i>Immunocompromised patients</i>			
30 mg/kg/day in 3 doses for 7–10 days	≤12 months	IV	Varicella
1500 mg/m ² /day (optionally 30 mg/kg/day) every 8 h for 7 days or up to 2 days after the last lesions developed and then orally 20 mg/kg/day every 6 h up to 10 days of treatment	>12 months	IV	Varicella
60 mg/kg/day in 3 doses for 7–10 days	<12 years	IV	Herpes zoster
30 mg/kg/day in 3 doses for 7–10 days	>12 years	IV	Herpes zoster
<i>Pregnant women</i>			
800 mg 5 times daily for 7–10 days		Oral	Varicella – uncomplicated cases
30–45 mg/kg/day for 5–10 days		IV	Varicella – complicated cases

therapy (4 × 20 mg/kg/dose, max. 800 mg) may be started 7–10 days after exposure and be continued for no more than 7 days [35].

5. HSV 1 and 2 infections

5.1. Immunocompetent patients

Oral acyclovir may be indicated for all clinical presentations of HSV1 and HSV2 infections (except for encephalitis – 3 weeks of intravenous treatment) in immunocompetent patients. Local treatment with acyclovir is ineffective [20].

5.1.1. Oral herpes

Despite the lack of unequivocal evidence, small clinical trials and clinical practice show that early treatment (within 72–96 h) alleviates the symptoms and shortens the recovery time [12–14]. As acyclovir is easy to use, relatively cheap, clinically efficient and does not induce unacceptable adverse reactions, acyclovir treatment is indicated in symptomatic primary and recurrent infections.

Acyclovir treatment is justified for gingivostomatitis leading to difficulties with eating and drinking [E2] [13,14], skin herpes in children with atopic dermatitis, ocular herpes simplex, severe paronychia and pharyngitis [E4]. Doses are given in Table 3 [13,20,38,41].

For recurrent infections, especially when the episodes reoccur more often than 6 times in a year, long-term treatment for 6 months or longer should be considered [E4] [20]. There are no clinical studies among children. In the USA a dose of 30 mg/kg in three doses is recommended for children (max. 1 g/day) and a follow-up evaluation of the effects of the treatment is recommended after 6–12 months. Adults should take a 400 mg dose twice daily [20].

5.1.2. Genital herpes

Irrespective of the route (oral or intravenous) of acyclovir administration for primary or recurrent episodes of genital herpes the treatment has no effect on the frequency of recurrences. Oral acyclovir is the drug of choice in the treatment of anorectal herpes in primary and recurrent infections in children [E4] [15,16], pregnant women [E3] [26] and adults [E2] [18,19] (doses in Table 3). Parenteral acyclovir is indicated in prevention and treatment of HSV infections in neonates [E2] [20,27,42] and in therapy of all

patients with primary infection who develop complications such as encephalitis or urine retention [E4] [20,41] (doses in Table 3). Acyclovir has the same efficacy as newer drugs: valacyclovir and famciclovir [43,44] In recurrent infections, especially when more than 6 episodes occur in a year, long-term acyclovir use should be considered (for 6 months or more) [E2] [32,44,45] (doses in Table 3).

5.2. Immunocompromised patients

Immunocompromised patients may experience more frequent, severe or prolonged episodes of genital herpes and should be treated with higher doses of acyclovir as given in Table 3 [20,38,41].

6. Summary and recommendations

6.1. Acyclovir use for the treatment and post-exposure prophylaxis of varicella zoster virus infections

- Routine acyclovir treatment is not recommended in otherwise healthy children <12 years of age experiencing typical, complication-free, benign varicella, who do not belong to a group at risk of severe varicella [E4] [34,35].
- Oral acyclovir treatment for varicella is indicated in all patients ≥12 years of age [E4].
- Oral acyclovir treatment for varicella is indicated in children <12 years of age in the case of: chronic pulmonary disease (including mucoviscidosis), severe skin disease (e.g. atopic dermatitis), short-term or intermittent use of corticosteroids, use of inhaled corticosteroids, long-term salicylate therapy, infection through close contact (intensive prolonged contact with relatives or others in the household) [E4] [34,35].
- Oral acyclovir treatment for varicella should be considered in patients with diabetes and other congenital metabolic diseases [E4] [34].
- Acyclovir therapy for varicella should be started within the first 24 h of the rash appearing [E2] [3,4,6].
- Acyclovir use in the treatment of varicella diagnosed after the first 24 h of the disease is justified in patients who are: immunocompromised, hospitalized with severe varicella or its complications or due to an underlying disease with varicella as a comorbidity and in pregnant women [E4].

Table 3

Therapeutic indications and recommendations for acyclovir use in children with various primary and recurrent forms of HSV 1 and 2 infections [13,20,38,41].

Recommended dosage and treatment duration	Age	Route	Therapeutic indications
<i>Immunocompetent patients</i>			
<i>First symptomatic incident</i>			
60 mg/kg/day in 3 doses for 14–21 days	Birth to 3 months	I.V.	Neonatal HSV infection
80 mg/kg/day in 4 doses for 5–10 days, maximum dose: 3200 mg/day	All ages	Oral	Herpetic gingivostomatitis, Pharyngitis, Paronychia Herpes dermatitis in patients with atopic dermatitis (consider I.V. therapy) Ocular herpes simplex (consider I.V. therapy) Herpes genitalis
40–80 mg/kg/day in 4 doses for 5–10 days, maximum dose 1000 mg/day	<12 years	Oral	Herpes genitalis
1000–1200 mg/day in 3–5 doses for 7–10 days	≥12 years	Oral	Encephalitis
60 mg/kg/day in 3 doses for 14–21 days	<3 months	I.V.	
30–45 mg/kg/day in 3 doses for 14–21 days	≥3 months		
<i>Recurrent infections</i>			
1000 mg/day in 5 doses for 5 days, or 1600 mg/day in 2 doses for 5 days, or 2400 mg/day in 2 doses for 2 days ^a	≥12 years	Oral	Herpes genitalis
800 mg/day in 2 doses for 6–12 months, 30 mg/kg in 3 doses max. 1000 mg/day reassess after 6–12 months	≥12 years and under	Oral	Chronic preventive treatment of HSV infection (suppression of HSV replication), in recurring herpes dermatitis, herpes ocular and genital herpes – with frequent recurrences (>6 incidents/year)
<i>Immunocompromised patients</i>			
<i>First symptomatic incident</i>			
1000 mg/day in 3–5 doses for 7–14 days	<12 years	Oral	Herpetic gingivostomatitis, Pharyngitis, Paronychia,
1000 mg/day in 3–5 doses for 7–14 days, or 400 mg 3 times daily for 7–14 days	≥12 years	Oral	Herpes dermatitis in patients with atopic dermatitis (consider I.V. therapy)
30 mg/kg/day in 3 doses for 7–14 days	All ages	I.V.	Ocular herpes simplex (consider I.V. therapy) Herpes genitalis
60 mg/kg/day in 3 doses for 14–21 days	<12 years	I.V.	Encephalitis
30–45 mg/kg/day in 3 doses for 14–21 days	≥12 years		
<i>Recurrent infections</i>			
1200 mg in 3 doses for 7–14 days	≥12 years	Oral	Herpes genitalis
400–800 mg 2–3 times daily reassess after 12 months	≥12 years and less	Oral	Chronic preventive treatment of genital herpes
600–1000 mg/day in 3–5 doses during period of risk	≥2 years	Oral	Prophylaxis of HSV infection in immunocompromised hosts who are HSV seropositive

^a Near-term pregnant women should be treated until delivery.

- In immunocompromised patients, routine acyclovir intravenous treatment for varicella is indicated even if symptoms present after 24 h [E4] [34,35]. If intravenous treatment is not available, oral treatment should be started as soon as possible [E4].
- Oral acyclovir treatment should be considered during the first 24–72 h of the appearance of a rash in pregnant women who are in the second half of their pregnancy or have additional risk factors for severe varicella [E4] [34,37].
- In pregnant women with varicella who develop complications, intravenous acyclovir should be administered at any stage of the pregnancy [E4] [34,36,37].
- Due to its better bioavailability, we recommend intravenous use of acyclovir in patients who develop varicella complications (including neurologic and pulmonary) [E4] [35].
- Intravenous acyclovir treatment is recommended in high risk neonates who did not receive VZIG prophylaxis or developed severe varicella despite passive immunization [E4] [37] and in infants who are immunocompromised, present general symptoms, develop complications or have serious underlying diseases [E4] [34–37].
- Oral acyclovir treatment is recommended for herpes zoster in otherwise healthy patients ≥50 years of age [E2] [8,10,11].
- Oral acyclovir treatment should be considered in patients at any age who develop herpes zoster in places other than the trunk (the face and head in particular), severe rash or neuritis [E4].
- Intravenous acyclovir is indicated in herpes zoster affecting mucous membranes, especially the eye [E4].
- Immunocompromised patients with zoster should receive intravenous acyclovir treatment [E2] [40].

- Topical antiviral drugs, antibiotics or powders and pulps are not recommended in the treatment of VZV infections [E4].
- Routine use of acyclovir as a post-exposure prophylaxis is not recommended [E4] [35].
- Post-exposure prophylaxis with acyclovir may be considered in susceptible individuals if there is justified need, vaccination cannot be administered and Varicella-Zoster Immune Globulin is not available [E4] [35].

6.2. Acyclovir use in treatment of herpes simplex infections

- Oral acyclovir treatment is recommended for HSV1 gingivostomatitis leading to eating and drinking difficulties [E2] [13,14].
- Oral acyclovir treatment is indicated in skin herpes in children with atopic dermatitis, ocular herpes simplex, severe paronychia and pharyngitis [E4].
- Long-term treatment for 6 months or longer should be considered in the event of recurrent HSV1 infections (>6 episodes per year) [E4] [20].
- Oral acyclovir is the treatment of choice for primary and recurrent anorectal herpes in children [E4] [15,16], and adults [E2] [18,19], including pregnant women [E3] [26].
- Intravenous acyclovir is the treatment of choice for prevention and treatment of neonatal HSV infections [E2] [20,27,42].
- Parenteral acyclovir treatment is indicated in primary genital herpes infection associated with serious clinical symptoms and/or complications such as encephalitis or urine retention [E4] [17,20].

- In recurrent HSV 2 infections long-term acyclovir use for at least 6 months should be considered [E2] [32,44,45].

Conflicts of interest

None.

References

- [1] National Health and Medical Research Council. How to use the evidence: assessment and application of scientific evidence. Table 2.3. Available at: www.nhmrc.gov.au/_files_nhmrc/publications/attachments/cp69.pdf [accessed april 2013].
- [2] Balfour HH, Kelly JM, Suarez CS, Heussner RC, Englund JA, Crane DD, et al. Acyclovir treatment of varicella in otherwise healthy children. *J Pediatr* 1990;116:633–9.
- [3] Dunkel L, Arvin A, Whitley R, Rotbart HA, Feder Jr HM, Feldman S, et al. A controlled trial of oral acyclovir for chickenpox in normal children. *N Engl J Med* 1991;325:1539–44.
- [4] Balfour Jr HH, Rotbart HA, Feldman S, Dunkel LM, Feder Jr HM, Prober CG, et al. Acyclovir treatment of varicella in otherwise healthy adolescents. The Collaborative Acyclovir Varicella Study Group. *J Pediatr* 1992;120:627–33.
- [5] Asano Y, Yoshikawa T, Suga S, Kobayashi I, Nakashima T, Yazaki T, et al. Postexposure prophylaxis of varicella in family contact by oral acyclovir. *Pediatrics* 1993;92:219–22.
- [6] Wallace MR, Bowler WA, Murray NB, Brodine SK, Oldfield EC. Treatment of adult varicella with oral acyclovir. A randomized, placebo-controlled trial. *Ann Intern Med* 1992;117:358–63.
- [7] Gross G, Schofer H, Wassilew S, Fries K, Timm A, Guthoff R, et al. Herpes zoster guideline of the German Dermatology Society (DDG). *J Clin Virol* 2003;26:277–89.
- [8] Wood MJ, Ogan PH, McKendrick MW, Care CD, McGill JI, Webb EM. Efficacy of oral acyclovir treatment of acute herpes zoster. *Am J Med* 1988;85:79–83.
- [9] Whitley RJ, Straus S. Therapy for varicella-zoster virus infections: where do we stand. *Infect Dis Clin Pract* 1993;2:100–8.
- [10] Huff C, Bean B, Balfour H, Laskin OL, Connor JD, Corey L, et al. Therapy of herpes zoster with oral acyclovir. *Am J Med* 1988;85:84–9.
- [11] Shaikh S, Ta CN. Evaluation and management of herpes zoster ophthalmicus. *Am Fam Physician* 2002;66:1723–30.
- [12] Ducoulombier H, Cousin J, De Wilde A, Lancrenon S, Renaudie M, Steru D, et al. Herpetic gingivostomatitis in children: controlled trial of acyclovir versus placebo. *Ann Pediatr (Paris)* 1988;35:212–6.
- [13] Amir J, Harel L, Smetana Z, Varsano I. Treatment of herpes simplex gingivostomatitis with acyclovir in children: a randomised double blind placebo controlled study. *BMJ* 1997;314:1800–3.
- [14] Aoki FY, Law BJ, Hammond GW, Cheang M, Boucher FD, Fast M, et al. Acyclovir suspension for treatment of acute herpes simplex virus gingivostomatitis in children: a placebo-controlled, double-blind trial (abstract no. 1530). In: Program and abstracts of the 33rd interscience conference on antimicrobial agents and chemotherapy, New Orleans, LA. Washington, DC: American Society for Microbiology; 1993. p. 399.
- [15] Dekker CL, Prober CG. Pediatric uses of valacyclovir, penciclovir and famciclovir. *Pediatr Infect Dis J* 2001;20:1079–81.
- [16] Workowski KA, Berman SM. Sexually transmitted diseases treatment guidelines 2006. *MMWR Recomm Rep* 2006;55:1–94.
- [17] Peacock JE, Kaplowitz LG, Sparling PF, Durack DT, Gnann Jr JW, Whitley RJ, et al. Intravenous acyclovir therapy of first episodes of genital herpes: a multicenter double-blind, placebo controlled trial. *Am J Med* 1988;85:301–6.
- [18] Bryson YJ, Dillon M, Lovett M, Acuna G, Taylor S, Cherry JD, et al. Treatment of first episodes of genital herpes simplex virus infection with oral acyclovir. A randomized double-blind controlled trial in normal subjects. *N Engl J Med* 1983;308:916–21.
- [19] Nilsen AE, Aasen T, Halsos AM, Kinge BR, Tjøtta EA, Wikström K. Efficacy of oral acyclovir in the treatment of initial and recurrent genital herpes. *Lancet* 1982;2:571–3.
- [20] American Academy of Pediatrics. Herpes simplex. In: Pickering LK, Baker CJ, Kimberlin DW, Long SS, editors. Red book: 2012 report of the committee on infectious diseases. 29th ed. Elk Grove Village, IL: American Academy of Pediatrics; 2012. p. 398–408.
- [21] Haefeli WE, Schoenenberger RA, Weiss P, Ritz RF. Acyclovir-induced neurotoxicity: concentration–side effect relationship in acyclovir overdose. *Am J Med* 1993;94:212–5.
- [22] Sullender WM, Arvin AM, Diaz PS, Connor JD, Straube R, Dankner W, et al. Pharmacokinetics of acyclovir suspension in infants and children. *Antimicrob Agents Chemother* 1987;31:1722–6.
- [23] Tod M, Lokiec F, Bidault R, De Bony F, Petitjean O, Aujard Y. Pharmacokinetics of oral acyclovir in neonates and in infants: a population analysis. *Antimicrob Agents Chemother* 2001;45:150–7.
- [24] Whitley RJ, Middlebrooks M, Gnann JW. Acyclovir: the past ten years. *Adv Exp Med Biol* 1990;278:243–53.
- [25] Andrews EB, Yankaskas BC, Cordero JF, Schoeffler K, Hampp S. Acyclovir in pregnancy registry: 6 years' experience. The acyclovir in pregnancy registry advisory committee. *Obstet Gynecol* 1992;79:7–13.
- [26] Kang SH, Chua-Gocheco A, Bozzo P, Einarson A. Safety of antiviral medication for the treatment of herpes during pregnancy. *Can Fam Physician* 2011;57:427–8.
- [27] GlaxoSmithCline. Zofirax (acyclovir sodium) for injection package insert. Greenville, NC: GlaxoSmithCline; 2003.
- [28] Balfour Jr HH. Acyclovir for treatment of varicella in immunocompetent patients. *Scand J Infect Dis Suppl* 1991;80:75–81.
- [29] Rotbart HA, Levin MJ, Hayward AR. Immune responses to varicella zoster virus infections in healthy children. *J Infect Dis* 1993;167:195–9.
- [30] Wen SY, Liu WL. Epidemiology of pediatric herpes zoster after varicella infection: a population-based study. *Pediatrics* 2015;135:e565–71.
- [31] Suzuki K, Yoshikawa T, Ihira M, Ohashi M, Suga S, Asano Y. Spread of varicella-zoster virus DNA to the environment from varicella patients who were treated with oral acyclovir. *Pediatr Int* 2003;45:458–60.
- [32] Fife KH, Crumpacker CS, Mertz GJ, Hill EL, Boone GS. Recurrence and resistance patterns of herpes simplex virus following cessation of > or = 6 years of chronic suppression with acyclovir. Acyclovir Study Group. *J Infect Dis* 1994;169:1338–41.
- [33] Jacobson MA, Berger TG, Fikrig S. Acyclovir-resistant varicella-zoster virus infection after chronic oral acyclovir therapy in patients with the acquired immunodeficiency syndrome. *Ann Intern Med* 1990;112:187–91.
- [34] Ogilvie MM. Antiviral prophylaxis and treatment in chickenpox. A review prepared for the UK Advisory Group on Chickenpox on behalf of the British Society for the Study of Infection. *J Infect* 1998;36:31–8.
- [35] American Academy of Pediatrics. Varicella zoster infection. In: Pickering LK, Baker CJ, Kimberlin DW, Long SS, editors. Red book: 2012 report of the committee on infectious diseases. 29th ed. Elk Grove Village, IL: American Academy of Pediatrics; 2012. p. 774.
- [36] Lamont RF, Sobel JD, Carrington D, Mazaki-Tovi S, Kusanovic JP, Vaisbuch E, et al. Varicella-zoster virus (chickenpox) infection in pregnancy. *BJOG* 2011;118:1155–62.
- [37] Heuchan AM, Isaacs D. The management of varicella zoster virus exposure and infection in pregnancy and the newborn period. Australasian Subgroup in Paediatric Infectious Diseases of the Australasian Society for Infectious Diseases. *Med J Aust* 2001;174:288–92.
- [38] American Academy of Pediatrics. Antiviral drugs. In: Pickering LK, Baker CJ, Kimberlin DW, Long SS, editors. Red book: 2012 report of the committee on infectious diseases. 29th ed. Elk Grove Village, IL: American Academy of Pediatrics; 2012. p. 841–7.
- [39] Summary of product characteristics. Acyclovir tablets. Available at: www.mhra.gov.uk/home/groups/spcpil/documents/spcpil/con1408685834143.pdf [accessed March 2014].
- [40] Balfour Jr HH, McMonigal KA, Bean B. Acyclovir therapy of varicella-zoster virus infections in immunocompromised patients. *J Antimicrob Chemother* 1983;12:169–79.
- [41] Centers for Disease Control and Prevention. Treating opportunistic infections among HIV-infected adults and adolescents: recommendations from CDC, the National Institutes of Health, and the HIV Medicine Association/Infectious Diseases Society of America. *MMWR Recomm Rep* 2004;53:1–112.
- [42] Whitley R, Arvin A, Prober C, Bruchett S, Corey L, Powell D, et al., The National Institute of Allergy and Infectious Diseases Collaborative Antiviral Study Group. A controlled trial comparing vidarabine with acyclovir in neonatal herpes simplex virus infection. *N Engl J Med* 1991;324:444–9.
- [43] Sacks SL, Aoki FY, Diaz-Mitoma F, Sellors J, Shafran SD. Patient-initiated, twice-daily oral famciclovir for early recurrent genital herpes: a randomized, double-blind multicenter trial. Canadian Famciclovir Study Group. *JAMA* 1996;276:44–9.
- [44] Gupta R, Wald A, Krantz E, Selke S, Warren T, Vargas-Cortes M, et al. Valacyclovir and acyclovir for suppression of shedding of herpes simplex virus in the genital tract. *J Infect Dis* 2004;190:1374–81.
- [45] Mertz GJ, Jones CC, Mills J, Fife KH, Lemon SM, Stapleton JT, et al. Long-term acyclovir suppression of frequently recurring genital herpes simplex virus infection. *JAMA* 1988;260:201–6.